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Parts Breakdown For JTS-315 Table Saw
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Parts Breakdown For JTS-315 Table Saw

All the parts with "a" are parts of optional Sliding Table
All the parts wiht "b" are parts of optional Right extenstion table

/ '-
/739 38 25 37 36//ﬁ 3223 2131 251 26 27 28
4140 3534 33



Parts List For JTS-315 Table Saw

Index No. Part No. Description Size Qty.
1 JTS315-1 Hexaaonal nut self-lockina M5 9
2 JTS315-2 Sunk head tapping screw 6
3 JTS315-3 Blade cover (right) 1
4 JTS315-4 Blade cover (left) 1
5 JTS315-5 Sunk head tapping screw ST3.5 x 25 4
6 JTS315-6 Sunk head screw M5 x 30 1
8 JTS315-8 Carriage bolt 1
9 JTS315-9 Table insert 1
10 JTS315-10 Hexagonal bolt M6 x 16 10
11 JTS315-11 Table top 1
12 JTS315-12 Sunk head screw M6 x 16 6
13 JTS315-13 Hexagonal nut self-lock M6 12
14 JTS315-14 Washer 24
15 JTS315-15 Fence extrusion 1
16 JTS315-16 Carriage bolt M6 x 16 6
17 JTS315-17 Knurled nut 4
18 JTS315-18 Copper tube 4
19 JTS315-19 Steel tube 4
20 JTS315-20 Chipcase guide panel, rear 1
21 JTS315-21 Hexagonal nut self-lock M6 24
22 JTS315-22 Sunk head tapping screw ST3.5x 13 12
23 JTS315-23 Washer 6mm 4
24 JTS315-24 Locking washer 1
25 JTS315-25 Locking washer 3
26 JTS315-26 Washer 5mm 8
27 JTS315-27 Pinion shaft support 2
28 JTS315-28 Pan head screw M5 x 12 8
29 JTS315-29 Setting tube 1
30 JTS315-30 Pinion shaft 1
31 JTS315-31 Chipcase auide panel, front 1
32 JTS315-32 Hexagonal bolt M5 x 25 4
33 JTS315-33 Indicator 1
35 JTS315-35 Pan head tapping screw ST3.5x9.5 1
36 JTS315-36 Anale label 1
37 JTS315-37 Pinion plate 2
38 JTS315-38 Hand wheel/blade tilt 1
39 JTS315-39 Anagle indicator 1
40 JTS315-40 Adiustina washer
41 JTS315-41 Locking lever 1
42 JTS315-42 Rip fence carrier extrusion 1
44 JTS315-44 Rip fence carrier
45 JTS315-45 Blade 1
46 JTS315-46 Centering flange 1
47 JTS315-47 Adjusting washer 8
48 JTS315-48 Hex soc screw M6 x 8 2
49 JTS315-49 Hexaaonal bolt M6 x 25 1
50 JTS315-50 Washer 6mm 1
51 JTS315-51 Turning tang 1
52 JTS315-52 Indicator-height 1
53 JTS315-53 Setting tana bolt 1
54 JTS315-54 Hexagonal nut M6 1
55 JTS315-55 Washer 6mm 1
56 JTS315-56 Hexagonal nut M6 2
57 JTS315-57 Hand wheel/blade rise & fall 1
58 JTS315-58 Washer 12mm 1
59 JTS315-59 Thread rod support 1
60 JTS315-60 Ring retaining 1
61 JTS315-61 Thread rod 1
62 JTS315-62 Ring retaining 1
63 JTS315-63 Thread rod nut 1
64 JTS315-64 Washer 8mm 8
65 JTS315-65 Guide plan 3
66 JTS315-66 Spring washer 4
67 JTS315-67 Chipcase 1




Parts List For JET JTS-315 Construction Saw

Index No. Part No. Description Size Qty.
68 JTS315-68E Motor 230/50/1 1
JTS315-68AE  Motor 400/50/3 1
JTS315-68SAE Motor 230/60/1 1
JTS315-68UKE Motor 110/50/1 1
69 JST315-69 Pan head screw M4 x 13 2
70 JTS315-70 Pan head tapping screw ST3.5x13 3
71 JTS315-71 Dust collector 1
72 JTS315-72 Motor carrier unit 1
73 JTS315-73 Self-plagging rivet 4
75 JTS315-75 Thread rod seat 1
76 JTS315-76 Riving knife seat 1
77 JTS315-77 Carriage bolt M10 x 25 1
78 JTS315-78 Guide plate 1
79 JTS315-79 Lever 1
80 JTS315-80 Riving knife 1
81 JTS315-81 ‘U” plate 1
83 JTS315-83 Hexagonal nut self-lock M10 1
84 JTS315-84 Tightening flange blade 1
85 JTS315-85 Left side nut 1
86 JTS315-86 Cover for chipcase (lower) 1
87 JTS315-87 Cover for chipcase (upper) 1
88 JTS315-88 Hexagonal nut self-lock M4 4
89 JTS315-89 Suction hose 1
90 JTS315-90 Switch bracket 1
91 JTS315-91E Switch 230/50(60)/1 1
JTS315-91AE  Switch 400/50/3 1
JTS315-91UKE Switch 110/50/1 1
92 JTS315-92 Pan head screw M4 x 50 4
93 JTS315-93 Washer 8mm 8
94 JTS315-94 Wing nut 8
95 JTS315-95 Handle 2
97 JTS315-97 Rubber feet 4
98 JTS315-98 Short crossheam 2
99 JTS315-99 Carriage bolt M6x16 2
100 JTS315-100 Upper fold leq (left) 2
101 JTS315-101 Lower fold leqg (right) 2
103 JTS315-103 Carriaae bolt M8 x 16 8
104 JTS315-104 Upper fold leqg (left) 2
105 JTS315-105 Lower fold leg (left) 2
106 JTS315-106 Long crossheam 2
107 JTS315-107 Hex nut self-lock 4
108 JTS315-108 Washer 4
109 JTS315-109 Wheel bracket 2
110 JTS315-110 Hex bolt 4
111 JTS315-111 Hex nut self-lock 2
112 JTS315-112 Washer 8
113 JTS315-113 Wheel 2
114 JTS315-114 Wheel tube 2
115 JTS315-115 Handle 1
116 JTS315-116 Hex bolt 2
117 JTS315-117 Wrench 1
118 JTS315-118 Pin Roll 2
200 JTS315-200 Magnifier 1
201 JTS315-201 Fence sliding plate 1
202 JTS315-202 Cam 1
203 JTS315-203 Lock handle 1
204 JTS315-204 Nut 1
205 JTS315-205 Screw M4x6 1
206 JTS315-206 Spring slice 1
207 JTS315-207 Shaft 3
208 JTS315-208 Scale 1
209 JTS315-209 Square washer 1
210 JTS315-210 Screw 2
211 JTS315-211 Fence seat 1
212 JTS315-212 Back table support 2
213 JTS315-213 Back extension table 1
214 JTS315-214 Bolt M6x16 2
215 JTS315-215 Knurled nut M6 2
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Parts List For Optional Accessory Sliding Table

Index No. Part No. Description Size Qty.
300 JTS315-300 Fence extrusion 1
301 JTS315-301 Screw 2
302 JTS315-302 Knurled nut 1
303 JTS315-303 Miter qauae 1
304 JTS315-304 Ratchet lever 1
305 JTS315-305 Ratchet wheel 1
306 JTS315-306 Seat 1
307 JTS315-307 Washer 1
308 JTS315-308 Screw 1
309 JTS315-309 Screw 1
310 JTS315-310 Front cap 1
311 JTS315-311 Hex nut M6 4
312 JTS315-312 Guide rail bracket 2
313 JTS315-313 Washer M6 4
314 JTS315-314 Hex screw M6 4
315 JTS315-315 Guide rail 1
317 JTS315-317 Hex screw M6x16 2
318 JTS315-318 Washer M6 2
319 JTS315-319 Rear cap 1
320 JTS315-320 Screw 1
321 JTS315-321 Spring 1
322 JTS315-322 Hex nut M10 3
323 JTS315-323 Guide wheel with bearing 3
324 JTS315-324 Washer M10 6
325 JTS315-325 Eccentricity bolt 1
326 JTS315-326E Capacitor for 230/50/1 (not shown) 1
326 JTS315-326UKE Capacitor for 110/50/1, 60 MFD, 450VAC (not shown) 1
327 JTS315-327UKE Main Contactor for 110/50/1 (not shown) 1
328 JTS315-328 Rip fence assly (15-17, 200-207, 209-211)
Right extension table
Index No. Part No. Description Size Qty.
400 JTS315-400 Extension rip fence carrier extrusion 1
401 JTS315-401 Scale 1
402 JTS315-402 Right extension table 1
403 JTS315-403 Bolt M6x16 2
404 JTS315-404 Knurled nut M6 2
405 JTS315-405 Right table support 2
406 JTS315-406 Right extension table 1
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